



FLUROPON®

CERTIFIED LABORATORY  
TEST REPORT

SURFACE BURNING

TUNNEL TEST

TEST PROCEDURES: SURFACE BURNING CHARACTERISTICE OF BUILDING MATERIALS PER ASTM E 84

PRODUCT TESTED: VALSPAR FLUROPON COATING

TESTS RESULTS: RESULTS ARE EXPRESSED AS RATIO WITH STANDARD MATERIALS: ASBESTOCEMENT= 0; RED OAK FLOORING= 100

FILM APPEARANCE:	PANEL # 1- COATED ALUMINUM	
	PANEL # 2- COATED GALVANIZED STEEL WITH RUBBER SEALANT AT THE INTERLOCKING JOINT	
	<u>PANEL # 1</u>	<u>PANEL # 2</u>
	0	10
	0	0
	0	0

\*RUBBER SEALANT CONTRIBUTES SOME FLAME AND SMOKE NFPA (NATIONAL FIRE PROTECTION ASSOCIATION) HAS ADOPTED THE FOLLOWING SURFACE BURNING CLASSIFICATION SYSTEM BASED ON TUNNEL TEST FLAME SPREAD RATIO:

- CLASS A- 0-25
- CLASS B- 25-75
- CLASS C- 75-100
- CLASS D- 200-500
- CLASS E- OVER 500

VALSPAR'S FLUROPON COATING SYSTEM RATES AS A CLASS A

SAMPLE NUMBER: 433X403

LOCATION: UNITED STATES TESTING COMPANY, INC.  
FAIRFIELD, NEW JERSEY